VT g /)74
LIMITED

RADIO CONTROLLED ELECTRIC POWERED SUPER-LIGHT RACING CAR

I—2i

INSTRUCTION MANUAL
HHIL /AR GRS

XERICCDHABZR BHRAICBEDTRICEBEL TS WL,
Before beginning assembly, please read these instructions thoroughly.

4 )\
OFKKIFHETITIBICHAELTHD £T, XV TFVAP/—Y DITIRDIRIC OA VT FYAPNN—YKIIET ZBIE. EXAPREELIBRNES
SZILLTLREEN, XUTFYAPHEITORNBNGAIL. BELKSD ICREMFTLREE W,

DIRFEES U BEHI-—F—BHEZTRRVGDLEIZE W, ,
@ Take care not to lose parts or screws etc. when performing

. . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling ESHn
this model should contact their Kyosho distributor or hobby shop. ;

HE FINEST RADIO CONTROL MODELS

- J
KBRBRDD, FERLAREZEET 2HBENH D FT, *Specifications are subject to change without prior notice! (1)
© Copyright 2024 KYOSHO CORPORATION / £ i ) No.30639

30639-MMO01



Vs

RE2DfHDEEFH

BET—Y

SAFETY PRECAUTIONS
WARNING!

LT - ETORIICBT BRIPSEETL
Please read carefully before assembling and operating your model.

Bit<—7

ERPERICEAGRESRET SURESHERRERLET,
PROHIBITED

or accidents.
@ COEMIE. RIEHEEIGIRIHEEI T,

: This symbol indicates where caution is essential to avoid injury to yourself or others
EHPHEDRR LGS, PoTRWITHEWNIEZRLET,

This product is a fully functional radio control model. It is not a toy!
@ Z0EmERELGI®IT, E

178y

: This symbol points out actions that you should NOT do to avoid possible damage
nETRHYVELA !

DHEILTP, EITRDAVTF VA XT3 00RBGEEEBEIGVET,

To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@ 7 IVAHVEHEBLPHREBXDOEMIE. RNAZRSEXEGERDTN. READPEK (ERR) RNOATRMELHVET,
Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COBEmERSICHRS HICTROFIEE, BTHEFYLREETL
In order to operate the model safely, adhere to following instructions:
( SR H
=0 *TOHRAZFSGVEEGPRFICEAGHEDRET HAIREELSHSEMRETLET.
Warning !
\_
(

*Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:

N
Zfé%)
P CRIICH T SRR EREE CETAH LTV, Fie, B TUCAE
NixAlE BRERCHM> TWBAICT FNNA A& Z I HERICHEII T <
EEL,
Before you begin, read the manual thoroughly. First time builders should
seek advice from modelers who have experience in assembling models.

ik

) ®
n y
Bt - DERISHENIC LEWTREL

RHEDIRN G EOREICE Y 7,

PROHIBITED
< \0
Never disassemble or install batteries with the polarity reversed.

Hik

It's hazardous and will cause damage to the batteries and/or electronics
PROHIBITED

of the reach of children.

P NEGFER@P. EDOEMABNEITDT, +ERLTLIEEL,
e, NELBFROWVBIHHATOMER - RERZEIFTIREL,

2k
PROHIBITED
= P-EE - ATH - $RDIAL TIEETERHEVTIZEL,
ERDRREGDET,
This product includes many small, sharp objects, so it should be kept out Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.




% & BhhEPEHRORRICGEYEY,

When the model is behaving strangely . .!
With weak dry batteries, transmission and reception of the radio fall off. Immediately stop the model and check the reason. Do not operate the
Models may become out of control under such condition, which may

model until the problem is solved. This may lead to further trouble and
cause serious accidents. unforeseen accidents!

Always check the radio batteries!

*k
=31
}JM/ PROHIBITED

ﬁ‘éﬂ —_— AN

¥ o NN, - ik
/// PROHIBITED

B T OREMRO B AFRED DR VB, P EDEELBH LU,

BB TCLAEOY FO—ILHTERLEY ., FEPEHRDORERIC I QICETEFIELTRRAANTL TV, RRARBEOXEETIE
TUET,

=41
PROHIBITED
B ETEETUEWIFE VSRR,
1. BRROEL, RBEEE,
2LER, BEVETA,
RANTTHZERBRACGVET, Ffee MEOLIEY . HADKKICHED FT,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:
1. in residential districts and parks!
2. indoors and in limited space!
L * Non-observance of the above may be cause for personal injuries and property damages.
( jor-d- = S . .
A B BRI HEOBBIILLDTSH, RDT EEBTEFY T,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
\_
e N
=14 =)b
PROHIBITED PROHIBITED
P B L TV BEDIC, /PG EEANGENTZEL, P ETEOE—2—PAE— ROy FO—F— AL EZO>TWVWADT,
Do not put fingers or any objects inside rotating and moving parts! THSGENWTLREEY, V7 RoBhhHh ) £T,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
. J
4 s
AR *TOHPAZTFSLEVWERBEREOHETE L. MEERHRETIBNDHVET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
\_
e N

By 2Py N— FIAN-GETEDORYFWNICIETERELT

e

yd Fib
PROHIBITED

P ZEY HIBRIFEADBRIUCHIER L. FEEZTOTIREL,

<TfEEL, Painting must be done only in a well-ventilated area.

All tools require careful handling to avoid injury.

w\L




P ETED. ETEEHEVEHILTERAA Y FEOFFIC L, BIREXE
BOBMZRY A LTI EN, RIFFPEBDORR - RENG EER
BHBADHINETY,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

Hik

PROHIBITED

7T DIRTT AT BEND G Y ETOTEMEIGEDIF Y
LGELWTLIREL,
Do not point the antenna towards another person.

2k
PROHIBITED
P ETEHE. BTRT 1 EEE L TLEEL,
Always run your car with the body shell mounted!
2k
PROHIBITED

B> TEEDHBFACDETIE. BEDORERICTEN ETDTEPHEEL,
VYV SEEIBEDEZITVNS ET A,
ML B, BRIDZNET B,
<K B )i
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

2k

PROHIBITED

P[5 CAREDE TIRETEREONTLREL,
BEICKY DY FA—IVRETHREDRREICGY T,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may
cause injury.

Hik

PROHIBITED

P REDE K GG PEEDE WG EIERBEOREIZ LEWT
{FEEL,
Do not store this model in hot or humid conditions, or in direct sunlight.

B EHRRIC, BEBDEREOMEA TVEWDREEE L T ZE LN,
Check all screws, nuts etc. on a regular basis for looseness.

B HHIEA T 3 2N — Y N DIA R P EFEDBGENE LIEWNTLIEEL,
HEQRREZIET,
Do NOT install any option parts not made by Kyosho for this model.
To avoid causing irreparable damage, do NOT attempt any modifications.

A




ftilcZ 5 Z %40 / ITEMS REQUIRED FOR OPERATION

BT CICRELGTE

Tools required

*v MIASTV3IE ]
TOOLS INCLUDED

[ —ppwyzTE ]

Tools

WELYF
Hex Wrenches

BRA—)LL>F
Wheel Wrench

| PENAYS S
Shock Wrench

BAR—IVTTTIR ,
Ball Diff. Grease \g
l 1111 1L

EF253M® EF253MO®

2F v RV —RIESC(AE— ROy bO—5—) EipEGHE (7 OR)

BAHYZ2—F147

BSIFRVF

Needle Nose Pliers

Sharp Hobby Knife

[T

W55mmARy A LVF

5.5mm Box Wrench

Gr———F )

BYAFTARSA/N—

Flat Head Driver
1
me:fc

S —)

BT7SARSAN—

Phillips Driver #1

i f e )

Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller).

ERATSITEORRWICIE. +7EBLTLIEEL,
:1;% CAUTION: Handle tools carefully!
2

T77tE3V—¢H3LENEIRS
Accessories and recommended tools

Il No.36231 B No.EFW015
SPHAT7ITYy I —<— A=)V L F(5/5.5/12mm)
SP KNIFE EDGE REAMER Wheel Wrench (5/5.5/12mm)

—{[ &= [
— 111

. BAAELYTF RS AN\—
2H Hex Wrench Driver

No.YKW015B
KANAITOOL 6/ L >~ F K54 13—(1.5mm)
KANAI TOOL Hex Wrench Driver(1.5mm)

===
No.YKW020TC

KANAITOOL 6L/ F 74 1\—(2.0mm/F4 > 3= +)
KANAI TOOL Hex Wrench Driver(2.0mm/Ti-Coating)

N —=1
No.YKW0258

KANAITOOL 6fL > F K74 1\—(2.5mm)
KANAI TOOL Hex Wrench Driver(2.5mm)

W U5 2 7—7(12mmig)
GLASS TAPE

ORT 1 DREITIERY H—R
XA FAZBROBETT,

@For painting the body, use
polycarbonate paints for
models!

WSS Bxyay s
Instant Glue ~ Thread lock

WS —R
Small Size Servo
No0.82278

31~45mm

@ DF Y MTIE2F v RV —RIESCOTORNUETT,
@This kit requires a 2 channel radio control set with 1 servo and IESC.

@7 O RDEURWNE. TORITIBOSRBAZELEICLTIIEEL,
@For more information on the transmitter, kindly refer to the
instruction manual of the transmitter.

|_BESEL

= ZH—R KS3031-04M
Mini Servo

W EBZEE
Small Size Receiver
No0.82135
Syncro KR-331 S{EH#(5 &)

No.82147 C

Syncro 2.4GHz KT-231P+/Syncro KRG-331 Receiver MAX 16.5mm

Tx/Rx Set (XZ{EHL v 1) No.82146

TX/RX Set Syncro KRG-331 ¥ v 1 DT RHEH(ER)

Receiver with Gyro \‘mmm
W ETRNY T — A W RES
3 Battery IW Battery Charger
ERTZ/N\y T —IBELREREEALTIIEEL,

No. 71322B KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH /\w 71)— Use the suitable battery charger for your battery.

KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH Battery PN W
| No. 713248 KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH /\w 71— %Ag;‘»_zgf(;ﬁég]’ggé"é’ﬁiiﬁi’f&'ﬁn?fiﬁiy_

KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH Battery %z@tﬁﬁﬁ LTI

No. GAB4202  Gens ace LiPo 4000 2 N L— kX% (60C/7.4V) Always use battery protector GAC0100 Gens ace
Gens ace LiPo 4000 Straight Pack (60C/7.4V) LiPo battery protector when charging GAB4202 or

No. GAB1202PB Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG) GAB1202PB

| Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG) ’
BMtE—4%2—/ESC(RE—FOrtO—3-)
Motor / Electric speed controller
75 L XE—%S— Brushless Motor AE—FarvkOo—>— ESC
MBET YL RAE—L—:21.5T ~ No.37051B
. N0.82262-100 o
Compartible Blushless motor : 21.5T I/—:/‘/7“{Z‘/*7L—’7'—7\l|/(100mm) I 2405 ESC

No.37035
JVX480GOLDT 5 L AE—42—21.5T
LE MANS 480GOLD Brushless Motor 21.5T

v 7R 17mm

Shaft Length : 17mm

XYy ThORE
Required shaft length

15mmb{
15mm or more
-~

I—

Racing Sensor Cable(100mm)

%

(60A/MAX13.5%2—2/)
LE MANS 240S ESC
(60A/MAX13.5Turn)

ERTY vV —ICEEmEE,
Can be fixed to the chassis
with screws.




7OXRD#(E PREPARE RADIO TRANSMISSION

@ /ORETDIBFEICLIA>TEy FLET,

Set up the radio as explained below.

MKT-231PHA{EM EKRIZNZMEM. 75V LRAE—2—%AIICEA
This manual uses KT-231P+, KR331 and brushless motor as examples.

NV RRZY
Binding Button

ON
OFF )\

| ﬂ/@
(
m
o

1
I
I
I
LED Lamp !
I
I
I
|

o
TIAIbE—TREY
\ Fail Safe Button
__________ | VACSES
& Battery
WAC-FIvhO-5-60 ) %', W =T
Electronic Speed Controller (ESC) Sensor Cable
| =
= > |
L PeSE S
ﬁ Transmitter
l ] WA(vF WE—%—
s Switch Motor
=31 OFF
c
= =) | Wbars
BA77) T —R WSt Antenna
Steering Servo Reseiver
=—9) BN\ T VTRTAYY
Binding Stick
@D BEF @START
XERICENEEY T 5, Insert batteries into the Transmitter.
H—R/ESCO— FEZEHICDE L, Connect the Servo/ESC Plug to the Receiver.
b LEARRICEY FT B, Set trims of transmitter to center.
EKERDRAA v FEANS, Switch "ON" the Transmitter.
INY T — EESCEER T . Connect the Battery Plug to ESC.
B ESCOR Ay FEANS, A Switch "ON" the Electronic Speed Controler.
NAYT 42T %, Binding.
ESCEwY b7 v T B, Setup the ESC.
B ~)A—E#HH LTE—Z2—DBL TV BHHER, [EJ Operate the Throttle Trigger to check if the Motor move correctly.
INY RIVESIH L TH—ROBWNT LB HHE, Operate the Steering Wheel to check if the Servo move correctly.
O DEF @FINISH
ESCORA Y F&Y) %, Swith "OFF" the Electronic Speed Controler.
EERDX 1Y FEYS, Swith "OFF" the Transmitter.

> JOFRty FEEAGE. T—2—&&K. Ny TV —ERERURC Y FONICT BHEilc, &7
v Y—EBOLICEE, 2 VHEETESRLIICLTLEEL,
B When installing your radio system in your model, always make sure to set your model on
a stand so the wheels are free from any traction before turning on your radio and or

Caution N . €
connecting your motor for the first time.




{37 THID = / BEFORE YOU BEGIN

M TORNCTROZ LITERLTLIZE W,

O DHFAEZ R fidr. 1WEZERT D,
@+ FDABREHEL DD,

H¥A—ARR, FROBYVE LS. BEVROHOIRFEED. Hit [1—F—HKE FTTERIRLEL,
O NELMROIRY A X ZBEZEVE S ICRESE|IC L THRIBLENSHEIIT S, .

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s construction.
@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

Fu I FEPREDES EX PN RDZ A TVE T, SHEBEICIRETRAHBIVE T DO THRLTHSBIITTLLEL
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ \YER DY+ X / OTHER HARDWARE

3x10mm EX 3x12mm SR 3mm Jvyv—-Fvh E2 EUYVY 4.8mm R—)b 5x10mm X715

Screw F/H Screw Washer * Nut E-ring Ball Ball Bearing
5mm

(s @m » @@ € ©0 1

. 10mm
@ L X DIEXE / SCREWS
REVER FrvTEX HYIEX tyhER
Button Screw Cap Screw Flat Head (F/H) Screw Set Screw
Ofmm Gl  (©)m on
mEDHA

Explanation of the part number

BRZN\—YHhty b ENTW5mE
SUF—ATSRAFVvIIN—Y DRE Part number by which different
Part number of plastic parts with a runner. parts are set selling.

EF21989 Er2t95 —
[ ool

EF219S@® x3
Body Mount A
RTA—TUVHA

EF21QSG

— EF219S@® x4
Body Mount Washer
RTFA—IVETY T v—

EF201 | =——

T o000l

EF201 EF219S®
Bumper & Servo Saver Plastic Parts Set | Body Mount B
INVIN—/F—REAN=TZI\—Y1vh RTA—XTIVHB
g EF219S
Body Mount
SBAEICEON TV BRI — T DA RTA—RUVE

Symbols used throughout the instruction manual, comprise:

AELTHII TS FxI0vIEIZEES, R,
Pay close attention Apply threadlocker True-to-scale diagram.

here! (screw cement).

t RAEITER, BREEEITEE T 5. ‘ C=Hvhd3,
Note the direction. fg Apply instant glue % Cut off shaded portion.

(CA glue, super glue).

ON #SIRICHEIITS. BURE Ao il 2mmDNEBITS (). ERIR.
@x@ Assemble in the s X Must be purchased Drill holes with the L For Left.

2ty MEIZITS ().
Assemble as many
times as specified.
afIA.

For Right.

pecified order. separately! Specified diameter.

ERRECKIICHEIITS,
Assemble left and right
sides the same way.




Screws, Bearings / %

© ©mm Ommmm  ©f
1-S12605H x4 EF25250 x2 E’;ﬁ%ﬁgv(ﬁm) EF2525@ x4
Button Screw(Hex/M2.6x5) ~ Flat Head Screw (M2x10) TR Nylon Nut M2
2V HIEX FAO¥Fvh
REVER
@(Ilmmm EF233S0 x4 EFW007S-030 x2 1-N2630N/EFW007-040 x3
Flat Head Screw (Hex/M2.6x10) CAP M2.6x6mm Nylon Nut(M2.5x2.0)
EF230Q/EF238S0O x3 HSER FrvTER th Sy G
Button Screw(Hex/M2.5x8)
T G o= @f
1-S33005H x4 1-523006 x2 T N3033N x6
Flat Head Screw (M3x5) Cap Screw(M3x6) Nylon Nut M3
YIER Frv7eR FATYFb
1-S13008H x4
Button Screw(Hex/M3x8) @ﬂ:mﬂ]ﬂm @
REVER
1-S33008H x15 1-S23008 x2 1-E015 x2
Flat I-jead Screw (Hex/M3x8) Cap Screw(M3x8) E-Ring(E1.5)
@ HIER FrvTER EUY
1-513012H x1 @IDUMM oM @
1-S53003 x7
Button Screw(Hex/M3x12 -
Button Screw( ) 1-S33010H x1 Set Screw (M3x3) 1-E025 x6
Flat Head Screw(M3x10) v kER E-Ri
ek -Ring(E2.5)
B>y
@ﬂh\\m\l\ﬂ @[}ﬂ]ﬂ]ﬂm 1-S53014 x2 @ﬂm‘m
1-502608TPB x1 1-833012H x2 Set fgg\‘” (M3x14) 1-554004 X3
TP Bind Screw(M2.6x8) Flat Head Screw (Hex/M3x12) 7 Set Screw M4x4
TPV RER HIERX Ty rER

©l

EFWO007-040 x2
Washer M2.6x5x0.5
TYVv—

©)

1-W260705 x4
Washer M2.6x7x0.5
TyVv—

96641 x6

3x5x0.3mm Shim
PN

©

1-W300805 x7

Washer(M3x8x0.5)
TYVv—

96647 x3

10x12x0.2mm Shim
(Assembled)

¥ L\($HIT%)

EFWO007-07 x16
Steel Ball 1-8inch
TRV

©ll

BRGOO7F x4
Flange Bearing(3x6x2.5)
TSVINTIYT

BRG022 x3
Shield Bearing(6x10x3)
Y= IVRRTYUG

BRG006 x2

Shield Bearing(6x12x4)
(1pc Assembled)

=)V ERT 1 > 7 (MBEILE)

EFW007-04@ x1
Crip Ring(Assembled)
Uy Ty (HEIE)

Plastic Parts / 75 ZAF v I\—Y

EFWO007-71 x1

EF230
Servo Saver
H—Rt—/\—
G ® b
(&) (1] (€]
EF240S-01
Rear Shock Part @0 18] o @0

U Says =y

Ball Diff Spur Gear 48Px71T

R—IVT T RIN—F 48Px71T EF201 x1

Bumper Set
INVIN—tw b

EF2020 x1
Wheel Wrench
RA—ILLVF

©
17088 x1

Antenna Pipe
TUTHINAT

EF251 x2
Front Sus Arm Set
7OV AT =Lty h

EFWO016 x 1
Carbon Main Chassis
=R AA VI vT—

EF253M@ x1
Rear A Bar Plate M
¥ AN—=FL—MM

< VAN
© o
°00o000° O o /j
o o EFW0180© x1 EFW0180 x1
EFW018@ x1 Rear Chassis Brace A Rear Chassis Brace B

Servo Mount Plate UV —I314 > MA v —I31 VB

Y—RIIV M TL—F

EFWO017 x1

Carbon Upper Plate
H—RITvIS—=F v+

EF253M® x1
Shock Wrench
vavyLUF

EF253M@® x1
Caster Jig
FrR2—HE




©0 oed

0 O

0 (o

OV (P2/7Zv%)

>)av0u»IP27IT) oy

EFW014® x1
Adjuster O-Ring
TIvRE—0UVYT

SC222-04 x1 96441C x1

Shock Gasket 10mm  Sponge Tape
YAV ARGT Y 10mm ZARYDF—TF

Glass Tape
IIRT—=7

*BREFRIRHIES A,
Not sold separately

2)3aY0U»YPe/F L)

EF252S@ x4 EF252S@ x2
4.8mm Brass Ball Collar 4x4.5mm
TSAR=IV Hho— L EF242S@ x1
7 7 EF249S x2 EFWO007S-05 x1 EF244S x3 Damper?a)l(l EFW001 SO x2
Front Wheel Hub 6mm Ball Diff Wheel Bolt LW Wheel Nut )N Wing Mount
70V RA—IVINT 6mmA—)b7 7 RA—IVRIVE gaR1—IVvh DAVIRIUE
O
O Ol eq b
O
EFW007S-03© x1 EFWO007-04@ x1 EFW007S-030® x1 EFW007-04@ x1 EFW007-040@ x1  EF222x1
EFW0075-02 x1 6mm Ball Diff Hub L Bearing Collar 6mm Rear Shaft Collar  Bushing 6x8 Thrust Spacer Pinion Gear 21T 48P Long
il smmA—ILT7/\IL (Assembled) mmUTIATIAS—  TvIy ZFARRR—H— (S D =P
6mm Ball Diff Hub R NP9 HS— )
6mm R—JLF 7\ TR Ol I I ]
EF247© x2
| ©cooo || | 6ooo | “-m Front king Pin A (2.9mm)
ZOY bF2TEVA(Q9mm)
EF21950 x3 EF219SO x1 EF219S@ x4 EF2470 x2 €l I I ]
EF250S x4 Body Mount A Body Mount B Body Mount Washer FI’OTJt Wheel S"laft
Deck Post RTFA—=ITVPA RFA— IV IB RFA—R IV NTyp—  TAVRRA—ILYvTh EF2470) x2
FyERZ Front king Pin B (3.0mm)
M W 0% R E 2B (3.0mm)
EFW019® x2 EFW007-04@ x1 (LI i)
O Front Spring M Tensionner Spring EF2408-010@ x1
IavrRTYVIM  FavRF)v4 Shock Shaft
o aviTvIh
EFW014© x1 EFW0140® x1 I
Threaded Shock Body Shock Cap EFW0140 x1 SC222-02B x1 O T
AER3vIRT— >3vyF+vv7 Spring Adjuster Shock Spring EF252S@ x2 -
RTVIGTIwRE— 23y IR TG Tie Rod M2x35
Ex(=2
EF2300 x2
Servo Saver Spring
X (Assembled)
EFW007S 016_ x1 H—Rt—N\=T 5
6mm Carbon Elff. Axle e
6mm H—R> 7T IRV 92638 X8
Snap Pin 6mm
2AfvTEY
EF246S@ x1
Front Axle
- EF246S0 x1
V7RIV
ZHTIA Front Axle Stopper
(A ] IOV PIRIVA Ry~
EFWO001S@® x1
Wing Wire @ O EF238S@ x2  EFWO007-06 x2
I TA Y — \EVFWOIS'1 SO x2 Servo MountB  Diff Ring
Ing Pipe Y—RIIVEB  FTTUVT
5SS EF233S@® x1
Shock Saty
@ @ SavoRT—
EF233S@© x1 EF233S® x1
Rear Axle Mount R Rear Axle Mount L
@ TR EF233S@ x1 UTTIRIVRI VML @
Rear Mount Bridge
YOV T)vD
EF242S® x1
Antena Wire )
R ©
N ]
Rubber Parts, ETC / 51\—1\—Y, Z0fth
SIL0300-8 x1
Silicone OIL #300 96510 x1
)AVFAIL High Durability Ball Diff. Grease
@0 BIRAMER—ILT 7T IR
ORGO2BK x4  ORGO2CL x1 ORGO3BKx1  ORGO6B x1 it
O-Ring(P2/Black) Silicone O-Ring(P2/Clear) O-Ring(P3/Black) Silicone O-Ring(P6/Orange)

EFTHO001BK x2
Pre-Shaped Front Tire H38°
TOY AT H38 BEERE

EFTHO005BK x2
Pre-Shaped Rear Tire L25°
a1 125 HEREE




Front Axle

1-S23008
CS M3x8mm

Zavkc7IRIV

EF250H1

s N
FrRE2—ADFE ToGEEIC Y —ZBOVCFvRAZ—BETYRAT—L
Caster Angle Adjustment rg- ZEELEY,
dll Place the chassis on a flat surface and assemble the
@/ suspension arms with caster jigs. ,
o
3°c> <22
1-§54004 Standard
gss M4x4mm - _
/ EF253MO
FrAZ—HE
Caster Jig )
EF24650
/ EFW016

IRREIDTFITIZ B K SIS RENER D %
BhOETHRT—LZEEELE T,

Fix the suspension arms
have even space.

<4

>

{

1-S23008
CS M3x8mm

e 5
, o [} N FH M3x8mm
Y : 1 g \\: | .
a==ill o 59 L=
-8 - [
) 1
H a7 ( 022 —AETE Y )
Front Hub % ERIDSRIMET.
2RR=IO [7AY MRARYY 3 VOFEHE Install the E-ring from up-
ZERICHTATHOSHEIITTEL, per side with a Caster Jig.
Please read "Front Suspension Setup" on page 22
before assembling.
\ J
EFW0190®
g Dy
P
i y __~EF250H ©)
; /EF247G

1-S33008H

Option Parts | A7 3>

S M H

—y

S

OSILVER | @BLACK

S

@ GOLD

Front Spring Set (S/M/H/2pcs)
78Y bRTI Ty MSIMHIE2A)

EF247@ | EF247Q

0]
O

[——

>

10



RA—IVINT
Wheel Hub

&
EF201Hl @ @/
s @M
| S ol o]

EF219S@ Q@LS%OQH
Body Mount Washer FH M3x12mm

RPN A DU REMERELET, (214
rg- 2mm DETHEAHTEET,

ol The number is adjusted according to the
body. 1 piece as standard.
Itis able to adjust the height of 2mm.

AFT7I 52408y R
Steering Tie Rod

[EI 21.0 mm
®\EF25ZS©

(o= | e—=®
S

AN

EF201H AF7) 72148y R
Steering Tie Rod
EF201H
EF252S0@
2x35mm A
EF252S@®. @
4.8mm \Q/ m X
H—Rt—/\— RFTYGH—R

Steering Servo EF238S©®

Servo Saver

- @ 1-W260705
H—Rk— @(]m M2.6x7x0.5mm
Servo Horn 1-S12605H
— BH M2.6x5mm

EF230@ 23T EF2300 25T
SANWA . KO  FUTABA.KYOSHO

I N
F—RIcEbEER%Z(E EF2300 EF2300
=i N
sl Match the screw with servo 1

1-W260705
M2.6x7x0.5mm
)

e.

P ﬁ 1-S12605H
@(]h]]]]]m]]]]]]]] BH M2.6x5mm
EF230Q/EF23850

BS M2.6x8mm EF2300

HITTE
Assembled
1-S02608TPB  1-S13008H

TPB M2.6x8mm BS M3x8mm

Sfwmw Sfmm N\ &
W@

nMEEHES,
Match the shape.

ARTTITH—R
Steering Servo

—RD=a1—+ZI%E
fg- HLTHEET,
Il The steering servo isin

neutral position.

11




RFTIVGH—R
Steering Servo

<KYOSHO KS3031-04M>

1-N2630N
M2.5

©H

1-N3033N

EF230Q
/EF238S0
BH M2.5x8mm

9 @ 1-533008H
FH M3x8mm

<7%J\BLS-CH600F fzld& > TPGS-HX>
<FUTABA BLS-CH600 or SANWA PGS-HX>

74 :
s I
s 1-N2630N
L]

1-N3033N
M3

EFW018@

EFW0180@ @

EF2300

g JEF23850®
BH M2.5x8mm

ZDEAED,
rg- Use this hole.
(-

9 @ 1-S33008H
FH M3x8mm

ATTIVTIr—2
Steering Linkage @

©

EF232SO®
CS M2x16mm

=G}

EF252S@ NA

FH M2x10mm

EF252S0
CS M2x16mm

EF252S0®

/
©of, i

RTFTIV TG — Rt 2—IcEhE TEELET,
Mount the steering servo on center of the chaccis.
g — I

<4

RT7T7IVT2AMOY RORETH—AZRELET,

Adjust steering tie rods length for toe angle.

P
RA—=ILLVF
Wheel Wrench

H DR %EHY FLUTEIVBELE S,
Cut off part of the figure.

12




~=IbT7
Ball Differential

96510
Ball Diff. Grease
R=ILT 75V

U
EFW007-06 <|> )

”/@

6x10x3mm

EFW007S-01©

AR—IEBEILR—IVT 7%
RELEY,

Ball Differential adjustment,
reference in page 21.

HTETR!
BEKHIHEELEY,
Do not over tighten!
Check and makes sure
it move smoothly.

RN
i

EFWO007-04@
M2.5x2.0
NIFTC—E @
‘- DARLET, EFWO007-04©®
ol Squeeze once EFW007-040
with pliers. Washer
M2.6x5x0.5 HHIITHE
Assembled
EFWO007S-02
BRG006
6x12x4mm
ZL—trommElicR—)b 96647 x3
TITIREESEYET, Washer
Apply ball diff grease to O 10x12x0.2
both sides of the plate. >
BRGO06 ) EFW007-04®
6x12x4mm ~
& EFW007-04@
96510

Ball Diff. Grease
R=IVT75VR

ﬂz&—a—vwh

Motor Mount
©1
1-S53003
SS M3x3

___—EFW001S®

1-N3033N

M3
®.\, EF23350® D)7
%% EF2335@
BRG022
6x10x3mm & \ EFW001S®
P
\ ':QE)
~ud EF233S@
% B/ 1553003 /
SS M3x3 OdH TR EBHRIC
rg- oy bLET.
@@Immmm Il Set as alogo will be
EF23350@ OdD TR EHRIC the lower side.
M2.6x10mm g 1 FLET, y Berol

C_ Il Set as a logo will be
the lower side.

EF201E1

EEOREIIRAIN—IUBE,
Refer page 21 for ride height
adjustment.

A
1-S13008H
BH M3x8mm

BRG022
6x10x3mm

EF233S@
M2.6x10mm

1-S33008H
FH M3x8mm

@6

13




E—4E2—<UVk
Motor Mount

® OH

1-N3033N
M3

1-W300805
M3x8x0.5

1-W300805
EFW0180 M3x8x0.5

1-W300805

M3x8x0.5
ORGO03BK

P3
| PREBEIHELET.
Refer page 21 for rear A-bar
adjustment.

”’/’E o 1-S33010H
FH M3x{ Omm
1-833010H
: 1-N3033N_ \_
1-S33008H @9 9@ FH M3x10mm N T

FH M3x8mm

11

> — e~ 1-S53014 E
E SS M3x14mm
Q

\
TYIN—TUF
Upper Deck
EF219S0®
%’ -
/ ~
92638 A
@@ EF219S©
i ____EF2195@ AN
g I~ 92638
1-553014 - EF2425@ p <
SS M3x14mm \ / E
3N

EFW017
1-S13008H
\<\% BS M3x8mm ct __—EF219S@

1-S13008H
BS M3x8mm

9 mm

(&)
1-S33005H E g
FH M3x5mm @9 \EFZSOS

EF201H 1S
rg- TYTFI M TEERTS EH
ol 5AVCEIRITET, ~

33005H
M3x5mm
Install when using the EF250S
antenna pipe.

1-W300805
M3x8x0.5

EF2505—

14




12 (i
Upper Deck

1-W300805/
M3x8x0.5
!
—

A
i/l> / !793

1-W300805

M3x8x0.5

1-S33008H

13 s
Ball Differential
EFW007S-03@ @ 9
?/g&woms-oae
+ CAP M2.6x6mm

EFW007S-03@
CAP M2.6x6mm

Motor
No.37035

JU>/480GOLDT Z L AE—42—21.5T
LE MANS 480 GOLD Brushless Motor 21.5T

EFW007-04@
Bushing 6x8

-

FYOREIH 1D D
TEREDOOTEELETS
Tighten the screws with

one sheet of paper inserted
between both gears.

/

1-S23006
Cap M3x6mm

&

@ 1-S53003
/éss M3x3mm
FEEEICEYNERE
i
sl Firmly tighten the set
screw onto the flat
surface.

15




) —

~

M

12 mm

GlassTape ~— ———

ISRT—7

_5_

AE—=Farbo
LE MANS 240S ESC
Jb+> 240S ESC

ESC
37051B

] \\\y7_-u_
Battery

14/

JO g

g
(U By T
Cﬁ RE 03
AN // LE g%
Al- 9 ‘ B3 Ng
?.anvvn/ (q = mum
\ 2)
Emm

o

EFWO007S-05

-7

b

Double Sided Tape

T

U aAY

Rear Tire

-S33005H
H M3x5mm

1
Fl

(O

—®)

J)SNN- =
A /o .»- "...

e
=\

A
N
N

ARV EBE AL 7 7 DERELTIE L,

Refe to page 21 and adjsut ball differential before driving.

Uratt

Rear Tlre

TAVhAY

Front Tlre

FA—IILF

Wheel Wrench

EF2020

1%

v b1y

Front Tire

m 4% A
Tire Wheel

16



( V S5 5 MR L TREETLS ) Lo /DLCEE
| g puAngy. | g T LEARES.
il Press the W mark with your Fill oil to this line.

fingernail and insert it all the way.

©/50222-04

: V| (=)
1-E015 =
E-Ring E1.5 v

L ——EFW0140 ) ﬂ
/\@ﬁ ‘ SIL0300-8 \J . ]‘ SIL0300-8 1 &P
l \ e EF240-010 “ ; . '
EF240-010 '/‘ % 0/

LR
" P . EFW0140
’ Q il

ORG02CL
EF240-01Q O-Ring P2

Insert shaft all the

way and remove
excess oil.

ST M EREET
rg- ALALTRAS
Il 11V EEEET,

EFW014©

( N

EFW014@® YAy LT EF245MO
\ ( Shock Wrench p:
EFW014@ g— o>~
. -\-‘-
\ ) ;
5mm

O

Shock TUTFINATEERTHSICIHIET,
EF24250 r.g- Install when using the antenna pipe.
~— _

TUTHEDHEL
17088 r‘ HILET,
sl Do not let antenna

wire outside of the
i tube as damage
will occur.

T 1553003 @
o. ssMax3mmE

ORG02BK (AL
P2 -

TUTTHR

Antenna w 2

EF240S@

mmm{) () €

1-N3033N 1-S13012H
M3 BH M3x12

17




m,ﬁ-‘«—n\y FARAVRFH—IV
Body Cut, Paint, Decal

Ay FRUNERITET,
Cut and make holes

<K7T1>
<Body>

ZRLEFEA
No Paint

<VLUT>
<Wing>

RIAF $
White

After cutting, remove the protective film from the wing.

@ Hy Mg IL VI DIREE = — IV — MR LET,

BRANCHRBRI TR OBNERVET,

Before painting, use a neutral detergent to remove any oil residues and dirt.

RUA—R2A CABRTRELET,
Piant with polycarbonate spray.

BB R TA REDFREC IV —bEIEHLET,
After painting, remove the protective film from the body shell.

18



RTA—HAYIRALV N TH—IV

m Body Cut Paint Decal

BEE AT RADFREC=—IL— M EIEHLET,
[
[
(-

After painting, remove the protective film from the body shell.
3

EBIEICHEDERA L= EDWET,

Follow the numbers in order when applying for best result.

")

BOEOHRIERRIERE oK T R T ERTYH—DMEEFS LTS L LB RDOD LAV TT,
K RAEREGEDSRT Y A— 2 BESTEET,

We recommend to use dish detergent to fix the position of the decals. Add few drops of
detergent to water and apply between the decal and body, then position the location. Make
sure that there is no air left between the decal and body when applying.

I

5ans

5 vH &-

fIAH

77

/

77

LIMITED

V) 7//48

o

M&e{»

SUPER RACING

Leminis

IER

SUPER SUSPENSION SYSTE

'OSHO RACING

y . 7//8 LIMITED

g Ic.,.._ < |

‘aml‘;

//3

TER

"4

=== ED

> ®

EFB003® EFB003® EFB003®
m ‘ mzmﬂgﬁﬁEB
| aghear | I MITED|
PLAZIIA sberrr | | MTED

(42 2
Apply @ first.

19



AT

Wing

20

\ o
B, &
& AN g v g
Y 3w T
D O = . .bnmh
£ iRz S
N 523 SWw3e
%ﬁ 382 A2
=2 o g0 Q %EEAI
£ Hivp 825 | 922
5 Nl cBE +REZ
@ BN 8 YO o<
SDi 335 DHG 8
KM SEG
k]
(/ T
o
— Yy £
>
o
g
©
=

\

EFW001S®

TAVGI IV
Wing Mount
EFW001S®

e
1-S53003
SS M3x3mm

y
[©)
&

AT
Wing

21K

20



RORESE

How to adjust ride height.

DY T7IRIVTETE— DB MEEEZS5ECERERETERT,
Ride height could be adjusted with rear axle adapter direction.

@/ —<IVKRI Y3V (EEE) OALBZABA. LTREZEZS, (BEER)
Standard Position (Ride height: Low) Change from A to B and rotate the adapter

(Ride height: High)

X7 RIVT ET2—
Rear axle adapter

The mark is on the rear side when using a 28 - 32T pinion gear.

28-32TOEZF VFV&fESBEET— I DEAAICE DK S ITHEIFIITET.
(@
3

BE5ERR%/Ride height chart (mm)
O e 44 4 46 4 48 49 0
Front 3 3.5 4 4.5
Rear (Hi) 3 3.5 4 4.5 5
Rear (Lo) 3.2 3.7 4

L
Kit Standard

R—ILT I DRESE

How to adjust Ball Differential

BRIDRAVERAN—FVEREZGEHSERDZA T EEILTESHEVESIIM2.5F 1OV MEfEHAATHRELEY,
Hold the spur gear and right tire and tighten the M2.5 nylon nut until the left tire does not slip.

T 7% 7 MEiEb b Y b
EF2020 rg- DEIHISESIT v v—
EFW007-04@ ez alll OHEETRELET,
Nylon Nut Tighten Adjust the number of
M2.5x2.0 9 washers so that the tip
m <,&I of the differential shaft is
N alighed with the surface of
ﬁ?sen the nut.
EFW007-04@ Spare KA I A2
T BKBCKHRIRLET. Washer M2.5x5x0.5 [N 75 4 —HASTLET,
' Do not over tighten! Check and makes sure :/.Yclll There is additional washer
sl it move smoothly. in the Spare Parts Bag.

21



AN—DFREFE

How to adjust A Bar.

1)y T DRVESE TIEM3X10Y 5 EXZ#HBENV FUVTHEELET,
On high traction surfaces, tightening the M3x10 FH screw will improve handling.

Setup Guide
&5V v T8 =Yy THE
Low Traction High Traction
1-S33010H
g \/
< N =——1mm 2

EHD o U BB ORGO3BK
Loosen —_—— Tighten P3

(7\\')“/7’0)EL‘E§ET‘ P6 05 Spare
On high traction surfaces, itisalso =YX}

effective to install the P6 O-ring. ORGO6B U g/
P6
\ 4 9@ 1-S33010H

FH M3x10mm

TaYVIGFANY Y3V DIRES*

Front Suspension Setup

BEOJ )y TRRICEDETTIOY FRTYVGEFARY Y a3 VAV DA 2 ZERIENICAEBLTRT UV I 74 —IVEEZ BT EHERET,
By adjusting the play around the suspension and front springs, you can change the steering feel to suit the traction conditions on the road.

EVVIERAFARZAIN—
Tg‘ TEUALET .
Sl Remove the E-ring with a

flat-head screwdriver.

By 27> ooticoaanT
Il 73V ERKLSMMIAET
BAG

-

7))y TORWE TlEMax4ty FER Spare @ﬁﬂm
EHmDBIENV R IHEELET, Parts

On high traction surfaces, tightening the el 1-S54004 *TT
adjustment screw will improve handling. Set Screw M4x4 s - .
Ty hEX Adjust the Spring preload with

N\ shims. Max 1.5mm.
( ©l

FUTEVIE 2BEDORED SBATERALTLEEL,

The kingpins come in two size of diameter. 96641 )

3x5x0.3mm Shim
b J

- o, S — | /N \( Option Parts | A7 3>/8—Y )
e - [EFWO19
T EFW019

For low traction EF2470 x2
tacksurface Front king Pin A (Thin) ESE T

IO RFLTEA ) S i

s M H
3.0 mm |
=7y TRERE. O I I | OSILVER | @BLACK | @ GOLD
fophincion g6
’ Front king Pin B (Thick) Front Spring Set (S/M/H/2pcs)
A ELTEB ) 787 FRTY YTy MSIMH/E2A)
. J G J
Setup Guide
&S v THmE By TRE
. Standard . 5
Low Traction High Traction 2
EF247© EF2470Q EF2470Q
2.9mm 3.0mm 3.0mm
+ O
1-S54004
SS M4x4mm
ALK 747 S
‘ Standard
Loose Steering Feel High Steering Feel
S S+0Ol S S+0l S S +Ol
EFW019© EFW019© 96641 EFW0190® EFW019(® 96641 EFW0190@ EFW019@ 96641
Silver Silver Shim Black Black Shim Gold Gold Shim

22



FYTFINDEE
How to change the gear diff.

FDTRN—VEE>TR—IVT 7Z2F VT I7IREBLTCRT 7 VT EZ D T ENHRET,

You can change the steering feel by changing the ball differential to a gear differential using the sold separately parts listed below.

BRG001

BRG002

Nut (M3x3.3) Nylon (5pcs,

) Shield Bearing (5x10x4) 4pcs
T+ FM3x33)F 1B (5A)

-V EART 2 5 (5x10x4) 40

Oll

Shield Bearing (5x8x2.5) 4pcs
IV BT 125 (5x8x2.5) 4N

BRGO07F

Flange Bearing (3x6x2.5) 2pcs
T7VINT YV 3x6x25) 2

Option Parts / # 7> a2 iX\—Y

EFW002 EFW003

[ O S

EF209&#fde EF21000&#i

Rear Shaft (FANTOM EP-4WD)
VY2 v 7 MT 7>~ LEPAWD)

EF210

in,©,

Rear Wheel Hub (FANTOM EP-4WD)
) RA—IVINT (T 7~ + LLEPAWD)

Ol e om o©m

o) OLT—1® x2pcs SS M3x3mm S Mdxdmm

\'tdff Irateon of t121000

Carbon Gear Diff. Axle (FANTOM EP-4WD)
H=RVFYTITTIAIV (77 M A EP-4WD)

SP Rear Wheel Hub (L/FANTOM EP-4WD)
SPUAPIRA—=IVINT (/77 L5 EP-4WD)

@@EFNO
E Bss usxamm

EF209 / EFW002

EF2100

SS Mdx4mm

EF210Q
/ EFW003

/ EFW003

BRG001
5x10x4mm

BRG002
5x8x2.5mm
EF210@

EF202©

BRG002
5x8x2.5mm @ [ﬂ
EF2020 BRGOO7F
3x6x2.5mm
@ EF2100
\@
L
lk M
2 N

@[E]1—N3033N
M3
WHTEFE!
r‘ BHMHRBLET.,

sl Do not over tighten! Check and
makes sure it move smoothly

5x8x2.5mm

Setup Guide
dA—F VY ITHRLHEDBKRICEDD, /N1
@ JY)y TREOI—F ) I TIFREMHEL,
It becomes more steering when cornering, but
tends to be unstable on high-grip surfaces.

dA—F IV I DHOREMRD R
SRR LPT <D,

It becomes more stable when cornering,
and make it easier to control overall.

»

Fv77
Gear Differential

R—=IVT7
Ball Differential

23




Exproded View
pay: AR
92638<% __EF21950

% (=] ORG02BK
- @

EF2425@

=]
/
17088 — EF2195©
LN /
1-853014 1-553003
92638
EF2195@— 8,

1553003 ) sz %27

EF2525@ \.

EF201H1
\

% EF25250 @
17533005H\&

/ X
EF201H EF201@ 151 3008H\i>
N o

O/

T1-553014

@\ EF2195@

EFZSZSGLO
EFW017
EF2525@ _ @) EF24250
4 2\ T NEF2525@ T~
< ‘Ql ® ) | %
EF25250@ " ) I \ EF201E
% ® EF230@/EF2300
. g ‘
1-502608TPB G,f \ 00 .
EF230@/EF 23850 Qf \ EF2300 EF23850 S
EF230/1-513008H EF2300 260705 ™~ E
1-N12605H<— &P Q Eé:. 1-N2630N
Q’ N )
EF2385@
EFpa4s EFTHO01BK 130N — 2” 1-W260705 EF242% <2
/ { 1-N12605H ORGO2BK N\
4 7 T—1-N3033N S
) __EFW018@
BRGOO7 2178/ 1°E025 1-533008H—— : 3
€ / BRG007 h / EF2525@ e T —EF230Q/
/ @ / Y BB EF23850 g EF23850
. s @ EFW0190 N
/ \g D/EFZSZSG 1750\25 1-533008H
EF249S Q S
/ ™ .l|ll — R ___EF2525@
EF247@ EF2470)/
EF251H ® EF247Q
\ ___EF25250@
o 1554004 EF2525@ EW0190— o O
= © /EF251EI
& . EF6 Q
<
/ ﬁ ~@ BRGOO7
1-523008 . = /
g/ 175330088 _—f>a / BRGO07 EFTHO01BK
'\”/" EF25250 / ® /
i/:/ @ a EF2470 @
EF251H
1-533008H— S/LSBOOSH \ /
EF2495
EF2465@
Sl GEAR RATIO g
PINION CHART \ L rs008
21 3.38 1-533008H >
22 3.23
23 3.09
24 2.96 SIL0300-8
25 2.84
26 2.73 e
27 2.63 —
28 2.54
29 245 EF253MO EF253MO
30 237 @
31 2.29
32 2.22

24 © Copyright 2024 KYOSHO CORPORATION / R H#nai#g 5



] P EFW0140
, Assembled EFW0140
N BRG006 EFW014/
/ 5C222-02
/ EFW007- 040 N QD 3
EFW0075-02 EF24(< 0 ! EFWOT 4@
ocs @ EFW0075-05 V>
47
/ y E/FTHOOSBK @ EF240- 010 @
EFW007- o4@ £F2405-010 @‘Q EF240 010
EFW007-04@ N\ ORGQ2CL_
1 E015
% @007-049 )
/ @ @)‘.‘ Q \ EF240-01Q
EFW007-04@ @ — @h’ EF240-010@
> ) EF240-01@ \ SC222-04
EFW007-04@ / EFW0140
/ BRGOOS  £rw007-07 x16
EFW0075 oz ) ( EFWO007-71 <SS
EFW0015@ — \..J
BRG022 EFzmm 7
EF233SG EFW007-06 1-553003— @
— EFW0015@ B1G922 Erwoo7-06 EFW0015@ /

, o\1 553003 8
1-553003—

EFW0075-01©

EFW001S®

EF233SO
1-N3033N
1+ N3033N EF233S®

®—1.553003

w7EF233SG

EF201H

EFW007-04@
EFW007S 030

@ BRGO22 /EFWOO7S -03@ \
%

EFTH005BK
EFW0075 030 4

EFW0075-03@ /g

©

{
\\

EF2505S
1 W300805 \

\/
1-533008H
@ 1-N3033N
1-533008H g ) = | /
[ —1-533010H EF2505 & & 1-W300805 EF2445

\
1- N3033N EF250S

1 vvsoosos
o EFW0180®

)

1-W300805

EFWO016

1-533008H

1-533008Hg ! g

1-533012H

PLAZMA MK3 Limited 25



Plazma Mk3 Limited PARTS LIST

m -S13008H 1-S13012H

©

Button Screw(Hex/M2.6x5/10pcs)
REVER(M26X5) (N7 Z/10A)

" ©(jm

Button Screw(Hex/M3x8/10pcs)
R ER(M3X8) (YT Z/10A)

" ©

Button Screw(Hex/M3x12/10pcs)
RV tZ(M3><1 2)(N\YIZZ/10A)

O/ jum

O Jmmm

1-502608TPB
TP
(& {jmy

©mw

Flat Head Screw(Hex/M3x5/10pcs)

Cap Screw(M3x6/5pcs) Cap Screw(M3x8/5pcs) TP Bind Screw(M2.6x8/10pcs)
Fry TER(M3x6/5A) Fr v TER(M3x8/5A) TP/ FER(M2.6x8/10A)
1-S33005H -S33008H 1-S33010H
FH FH

" @)

Flat Head Screw(Hex/M3x8/10pcs)

(©))mm

Flat Head Screw(Hex/M3x10/10pcs)

HZER(M3XS)AYIZR/10A) *7‘7&7\(M3><8)(/\ v Z/10A) HSERM3X10)(N\YZZ/10A)
1-S33012H 1-S53003 1-S53014
FH @l
Flat Head Screw(Hex/M3x12/10pcs) Set Screw(M3x3/10pcs) Set Screw(M3x14/10pcs)
HIEX(M3x12)(N\v 7 R/10A) tv FEX(M3x3/10A) 1w FEZ(M3x14/10A)
1-S54004 1-N2630N 1-N3033N
Set Screw(M4x4/10pcs) Nut(M2.6x3.0) Nylon (5pcs) Nut(M3x3.3) Nylon (5pcs)
v FER(M4x4/10A) FvhM26x3.0) F1E> (5A) FwhM3x33) F10O> (5A)

1-E015 |
©

E-Ring(E1.5/10pcs)
E>Z(E1.5/10A)

1-E025 |
=

E-Ring(E2.5/10pcs)
EV>Z(E25/10A)

©)

Washer(M2.6x7x0.5/10pcs)
7w —(M2.6x7x0.5/10A)

1-W300805

©)

Washer(M3x8x0.5/10pcs)
7w -(M3x8x0.5/10A)

96641

©}

3x5mm Shim Set (0.1/0.2/0.3mm/10pcs)
3x5mm3 Lty M0.1/0.2/03mm/&10A)

6647

O

10x12mm Shim Set(0.1/0.2)4pcs
10x12mm 2/ Ls 2y 1(0.1/0.2) &4

BRGO07F

©Il

Flange Bearing(3x6x2.5)2Pcs
TIVINT )7 (3x6x2.5) 2N

BRG022

Shield Bearing(6x10x3)2Pcs
2-)VRRT) 2T (6x10x3)2AY

Shield Bearing(6x12x4) 2Pcs
= )VRRT U7 (6x12%4)2 A

ORGO02BK

ol

O-Ring(P2/Black) 10Pcs
0 (P2/7Zv)10A(SP18)

©(

Silicone O-Ring(P2/Clear) 10Pcs
>)av0U7 P27 T7)10A

ORGO03BK

Ol

O-Ring(P3/Black)10Pcs
0> (P3/7Zv)10A

O

Steel Ball 1-8inch 16pcs
7 7HR—=IV(1/84 > F/16pcs)

Snap Pin (10Pcs)
2FwTE(10Pcs)

Color Antenna (Black/4pcs)

Tl SR CAVEIN

Shock Gasket 10mm(4pcs)
23y AR~ 10mmEA)

Silicone OIL #300(80cc)
)2 F AL #300 (80cc)

High Durability Ball Diff. Grease (10g)

BALEA—ILF 74U Z(10g)

96441C

Sponge Tape(1x100x150)
ARV F-T(1x100x150)

©0

4.8 Brass Ball (12pcs)

487 S ZR—IL (12BAY)

Bumper & Servo Saver (FANTOM EP-4WD)
INVIN—=/Y =Rt —/\— (77> b L5 EP-4WD)

I ooool ; ooool

I'e x3pcs ’G © xdpcs

Body Mount (FANTOM EP-4WD)
RTA—X TV (77 b [ EP-AWD)

Diff. Gear (FANTOM EP-4WD)
T 7FV (77> b L5 EP-4WD)

SS M3x3mm

Pinion Gear (21T-48P/Long/FANTOM EP-4WD)
E =423 21T-48P/0>% /77> b Ly EP-4WD)

EF238S

© x2pcs

@tmmm @Gﬁﬂlﬂmﬂ

© BH M2.6x8mm
@ BHM26x8mm  BH M3x8mm

Bumper & Servo Saver (FANTOM EP-4WD)
INVIN—/Y =Rt —/\— (T7> [ EP-4WD)

(o | mmmm
0‘

@ FH M2.6x10mm x4pcs
Rear Axle Mount (FANTOM Ext)

BS M3x8mm
VYT IRV I N (T7> b L Ext)

Servo Mount (FANTOM Ext)
HY—RIVV b (T77 L Ext)

©H

M3 Nylon Nut

@j =) i ]
e e o
©
@0 [D]o @?0 E-Ring E1.5x3pcs  P-2 O-Ring

Rear Shock Part (FANTOM Ext)
VY 23y IN—=Y (772 b L Ext)

[ 0o © )
o. P-2 O-Ring x4pcs gmwmm @ Dmmmm FH M3x8mm

HD Antenna Set (Silver/FANTOM Ext)
HD 7> 7ty b (VIVIN—/T 72 b LN Ext)

= I |

o

Front Axle (Silver) . @ ()

70V ORIV (ZIVIN=)

LW Wheel Nut (Silver /4pcs)
g2/ Fy b IN- 4N

EF247

ol I I )

© x2pcs @
C}“ I I ] © x2pcs E-Ring E2.5 x8pcs
O x2pcs

Front Wheel Shaft Set (2pcs)
7Y bRA—=IV v T b2y A

26




Plazma Mk3 Limited PARTS LIST

] —(

sl

Front Wheel Hub (2pcs)
70> MRA—)VINTQA)

Deck Post (Silver/4pcs)
TYFRAS (ZIVIN—/4N)

[ @l:ﬂ @O

® x2pcs O xdpcs

© [ (o) mmm @)

® CcsM2xi6mm @ )lz—lpg/lstmmm @ M2 Nylon Nut

(I
© x2pcs

o] ghm

® O CS M2.6x6mm x2pcs

Ball Diff Hub L (Silver 6mm/FANTOM EP)
R—=IVTZINTL(IVIN—6mm/T 7> L5 EP)

Ball Diff Hub R (Silver 6mm)
AR=IVT7INTR(ZIV—6mm)

x2pcs
) x4pcs
Front Sus Arm Set (2pcs) Linkage Parts Set (Plazma)
TaYRT—Lty M2A) U r—=2IN\—=Y 4w (Plazma)
EF253M

Rear A Bar Plate M
YUY AN=TL—MM

EFW007-04 EFW007S-05
me @fle
CHNeIL il
o @ x2pcs 10x12mm x4pcs
@ OM25 © M2.6x5x0.5mm
Nylon Nut x2pcs x6pcs
Ball Diff Small Parts (6mm/FANTOM EP) Ball Diff Wheel Bolt (Silver /2pcs )
R—=IVT 7N X\—Y (6mm/ 77> I~ IsEP) F=IT 7RA=IVRIVE ZI0=20)

EFWO007-06

Ball Diff Spur Gear (71T-48P)
R—ILT T RIN—F (717-48P)

Front Shock Spring (2pcs)

Pressure Plate(2pcs) J g P e
arkay %

TLviv—=TL—FQA)

n [l

EFW007S-01©

[ 7 Bec

EFW007S-02

M EFwo07-040©

@1 erwoor-040

EFW007S-030@
@D EFW007-04@

Ol

EFW007-040®

EFW007S-03@

EFWO007S-05

EFWO007-06
EFW007S-03@

EFW007-071 @ CSM2.6x6mmx2pcs
@ EFW007-04@
M2.5 Nylon Nut x2pcs
EFW007-04@
M2.6x5x0.5mm x6pcs

BB 6x10x3mm x3pcs BB 6x12x4mm x2pcs

e

EFW007-04@ x2pcs

QO EFW007-07 x16pcs

9 Ball Diff.Grease

6mm Ball Diff.Set (Silver Carbon Shaft )
6mm R—)LT 7tk (VIVN—=H—RIvTR)

10x12mm x4pcs

1©
o EFW014
® x2pcs @l
G2 O | Ol =or WV
e ] ( (c] p
@ S8 M3x3mm @l Im
© x2pcs x4pcs (a] (b} @” SC222-02B x2pcs
\ . o EF240S-010@
Wing (Silver/FANTOM EP/PLAZMA) Rear Adjust Shock Conversion (Gold/FANTOM Ext)
IAVY (VIVIN=/T 7V M AEP/ TS AR) RS Y N—aVNN—TYavF v (D—IVF/Ext)
EFW007S

Carbon Upper Plate (Plazma)

Carbon Main Chassis (Plazma)
H=RUTuI=T9%(7FAR)

H—RIAA Vv —(TZAR)

EFW007S-01

n [l

EFW007S-01©
@ EFW007S-04@
M2.5 Nylon Nut x2pcs

6mm Ball Diff Axle (Silver Carbon/FANTOM EP)
6mmR—ILT TV v T (IVIN— =R/ T7 N EP)

[a) (b}

Carbon Rear Chassis Brace Set (Plazma)
A=KV vI—TaA4 7 by b (TF5RR)

EFB003

a-2 Non-Decoration Body (Plazma MK3/FANTOM EP)
a-2/>7AL—23aVRT 4 (FZAIMK3/ 77>~ L5 EP)

¥ —ZN—VERFE L TWEW A=Y RB Y ET,
ZDHE, RBN—YRENGZATNTVET,
Note that some parts are not sold as spare parts!

¥ ANTIF T2 3V IN—VBR&IEWEBY b Z TS TEEL,
Please see the website for spare & option parts prices.

www.kyosho.com [5]}

27



PLAZMA Mk3 Limited Option Parts List

EFBO001

BW Spider Non-Decoration Body (FANTOM EP-4WD)
BWR/\AH— /7L —aVR7 4 (77 b s EP-4WD)

EFB002

CRC2 Non-Decoration Body (FANTOM EP)
CRC2 /> 7AL—avRT+ (77 M IsEP)

EFHO01BK /W

ORear x2pcs
BK/ Black
W / White
Wheel (F&R 2pcs/FANTOM EP-4WD)
RA—IV (F1#2N/ 77> I+ s EP-4WD)

©Front x2pcs

EFTHO01BK /W

BK / Black
W / White

Pre-Shaped Front Tire H38° (2pcs/FANTOM EP-4WD)
TOV A H3 BEEREQN/ T 7 b Ly EP-4WD)

BK / Black
W / White

Pre-Shaped Rear Tire L25° (2pcs/FANTOM EP-4WD)

841 125 BERAEQN/ 77> b LA EP-4WD)

EFTHO05BK / W EFTH100W

H38° x2pcs L25° x2pcs

Pre-Shaped Small Tire(H=38¢p45mm/L=25¢50mm)
IINERA Y (BB R A/H=38 0 45mm/L=25 ¢ 50mm)

Rear Shaft (FANTOM EP-4WD)
Y%7~ (772 b s EP-4WD)

Rear Wheel Hub (FANTOM EP-4WD)
X RA—)VINT (T7> b LA EP-4WD)

G/ Gold
S/ Silver

LW Wheel Nut (4pcs/FANTOM EP)
BRRA—)UFY N GA/ 77 R L EP)

¥ EFW003B%Z

Use with EFW003B
Carbon Gear Diff. Axle (FANTOM EP-4WD)
H—=RUFYF IRV (77> b Ls EP-4WD)

SP Rear Wheel Hub L (Gold/FANTOM EP)
SP N RA—)VINT L(A—IVR/T72 ~ 5 EP)

Ride Height Adjust Plate (0.5mm/F&R4pcs/Ext)
BHEFEETL—b (0.5mm/AT&IAN/T 7> b L Ext)

Wheel Wrench(5/5.5/12mm)
KA=IVLVF (5/5.5/12mm)

M=

OSILVER | @BLACK

Front Spring Set (S/M/H/2pcs)
7Y FRTIV Ty MSIMHIZ2A)

@ GoLD

28

PLAZMA Mk3 Limited Option Parts List

LE MANS 480 GOLD Brushless Motor 21.5T
IV 480 I—)VR TSV LRAE—2—215T

82262-100

Racing Sensor Cable(100mm)
L=t —4—7)1(100mm)

37051B

200mm

LE MANS 240S ESC (for Brushless/MAX13.5Turn)
IV 240S ESC (75 L AF/MAX1352—2)

82278

Mini Servo KS3031-04M All Metal Gear
S ZH—RKS3031-04M A —) L A& LF itk

PINION GEAR

(el

SS M3x3mm
Steel Aluminum
AF=Ib TIVE

PNGS4816 16T
PNGS4817 17T

PNGA4819 19T
PNGA4823 20T

PNGS4818 18T  PNGA4824 22T
PNGS4821 21T PNGA4825 25T
PNGS4822 22T  R246-4826 26T
PNGS4823 23T ~ PNGA4832 32T
PNGS4824 24T
PNGS4827 27T

Motor shaft length
E-2—vTDRE

Min.15mm ‘
=

I—

SN GEAR RATIO
PINION CHART
21 3.38
22 3.23
23 3.09
24 2.96
25 2.84
26 2.73
27 2.63
28 2.54
29 245
30 2.37
31 2.29
32 2.22




PLAZMA Mk3 Limited Option Parts List
GAB4202 GAC0100D

GA-B-60C-4000-2S1P-HardCase-8 Charger Safeguard 2-6S Battery Protector
Gens ace LiPo 4000 X kL—/\w% (60C/7.4V) Gens ace LiPo/ \w 7)) =7 0772 —(2-6t)L/7EFA)

SPEED HOUSE 7.2V 22HV Ni-MH Battery SPEED HOUSE 7.2V 36HV Ni-MH Battery
SPEED HOUSE 7.2V 22HV Ni-MH /\ v 5 1) — SPEED HOUSE 7.2V 36HV Ni-MH / Vv 7 1) —

36261B

SP Knife Edge Reamer KREF Stainless PC-Body Scissors Straight
SPHA7TyI)—<— KRERT7 Y LA RYART Ay 2—AL—F

96510 |

et
KRF Stainless PC-Body Scissors Curve High Durability Ball Diff.Grease (10g)
KRF A7V LR RUART 1Ay B2—Hh—7 BAMAR—ILT 741 Z(10g)

YKWO015B 20TC

KANAI TOOL Hex Wrench Driver(1.5mm) KANAI TOOL Hex Wrench Driver(2.0mm/Ti-Coating)
KANAITOOL 6/ L > F K5 A /\—(1.5mm) KANAITOOL6&L > F K54 /\—Q.0mm/F4% > 1— k)

KANAI TOOL Hex Wrench Driver(2.5mm) KANAI TOOL Box Driver(5.5mm)
KANAITOOL 68 L > F K54 /3—(2.5mm) KANAITOOL R & X K54 /\—(5.5mm) YKW055BXB

SIL0300-8 SIL0350-8B SIL0400-8B

Silicone OIL #300(80cc) Silicone OIL #350(80cc) Silicone OIL #400(80cc)
V)32 F AL #300 (80cc) V)V F AL #350 (80cc) )27 A )b #400 (80cc)

SIL0450-8B SIL0500-8B SIL0550-8B

i,

Silicone OIL #450(80cc) Silicone OIL #500(80cc) Silicone OIL #550(80cc)
YA A #450 (80cc) SYT2A AL #500 (80cc) SYAVAAIL#5 50 (80cc)




"Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

HTNSOBAFEIBRENICESE TV REET

@R mEI O B LTLEDIIHGETEANTIN=Y AT av =Y =EA
LTTEBIICETENTEE T,

O/ —VFBETEEBALTOVIEIN BEITHEVSRIE REFT VS5 (
VY AVTTHBATHIENTEET,

HBEZIWHEICK Y RXFHHHREGTY LT, RBWEBY 1 M TTHERSEEL,

XEBITFEARIIE - KIIRKREIIBREFEXLOERICLY ., BNZHEEHRTETW
LI DTHSHL LHTTESITEL,

1. FTIIBETERBHBLTTEL,
FT I BELDEED CDERELBEVROW W BIEICTRIESZEL, SHRLED/ \— Y DIEED
HNUSENEATEL I ZDOIRITHAIL/BURERRE ZHFBIBDEBADNAL=XITZIET,

— - - - ; & (O Al
BIETCEBYNDBES TOLREEOIA VA4 VIN—"YV EEE I chErSRENRLADET

BIECTHREDN— YD EE RN IHZE TEH REBDIA > S A V-V EXEE ZFRBITNLZTDH CEXTEE T,

IF 2SN =YVEERNE CHRED/N—Y DB PHEF EEHLEICTEX LTLILEWN, FEESRBERSZHEIALLTIEIN
(FHEE T T, BERDTEEDN BIEICHBREITLED,

¥—ZERSTVELSELTEVET,

7

A: BURGHEAE T E T B: BIETHERZ/IN—VY%E CTEXHDSHM3I~4BT
N=YDRBELYESE AXLAREEZID, BEROTHED. HIEIC
': L BREIFLET,
U4 A Sy
' 4 e
€ s o
1 X7__"/7]_75\\
1 BEITY,
1
L J

2.BIE 1T EWISREIE =54 5003y T THBATEET,
A YSAYYav T THATS,

https://rc.kyosho.com
ANTIN=IR X T avIN—=U T o) —%F
EEARTHEATAIENTEET,

REi St
T243-0021 #4%%)1| REATRE3050 BA 74 X b A1 227 —7F

0L At 1—F—EREET
B5E 046-229-4115 AR5 A~ &M (REEEERC) 13:00~18:00



The serwce mentioned below is available only for Japanese market
370 RE L TR AOSHE U H T
® h & D — B = 4

T BIEELTHTEFEC WD EVRGEECTVE LS, TEBAWEW:
IRFTEEXIE. RE1—Y—HEEEANBEVEELETL,
REI1I—Y—HAEABEVEEORIE. PEZFV O, TEEOFBWEE AR
ICHEBRIBH TTRADD A, 77 VI AFRIIEETHEY L EEW

2 o
READBESE A~ r,-‘;-:rﬁz—*f— Es=E, 00
REICBEWVEEDOREIE. TREI—Y—HEKEICTERCRRE

HEVEEDRIE. HFTicEm P BUkERRE = CAED 5 Z. HEIHURERRRE DN — Y, 171 E S, BmES
(F—No)ZRWLBE L. BEINKEFNITHEMSELLEL,

szcosmoatir: 046-229-4115 zzcossuatis BR~2REREEER)1300~1800,
rxcosmuaer:046-229-4032 it he ansaan

BECOSMLALE | T243-0021  BZ)I|8 EAM FHE3050 EA 77ARAA2T—TF
REt et I —18%=E5E

SRR -

SISt R

FAXTIE. 2485 BRVEEORMNZLTEVE Y, @EIF REXH

sz'ﬂL\At*FH%EELi FAXE Tl EBMETHEY <FEEW, IEIKEEZL7??%‘5’(*@%#@52%@3&’(@%?%
BEDEEIE PEAVEEAREOIC—ERE LT AT
(2 No.30639 @2 | PLAZMA Mk3 Limited a-2 )
&% MERFE [THEA

Eﬁ%]JE (= _ _ = ) qua EE H H

TER | A ELLES - T—4—

JoR THEAD oI

JUHT
A R/CHE % -
A |
al #0E

et e

TEED -

e B ( ) FAX ( )
FHOBM™IC | .
Alaet s | Bh ( ) FAX ( )
| B~ S %1300~ 1800 CEERKA A/5ERTE g | ZAINo. mmAm )
7 _ N

BBV TEEAM e RESERO— R PHRES(F—No) ERLBEL BANCAMMICTRAS R,
\_ )

HREBUDNRM TR, BEROBABROREICAEANTEYET., BEKRLY D, AXRUBHVELEELCTHY A EBROBABRICOEE LT (N~Q)DHEZRERMTCE=EICRME
()T —EXDRED U DEFELICHTT 255,

LEVBTT 2E5G5TEEHYELA. (NBEROEFDEHEEZITHE. 2

JERICEDERTHRERITTIBE,



y THE FINEST RADIO CONTROL MODELS

REMRINFL

T243-0021 %) |EEATEE3050 EAT7 Y A b XA 22T —TF
@1 —1EREBEBESE 046-229-4115

[A-hIEEOREBEERRL T BEVEEIS : AR~SBEIREERR<)13 : 00~18 : 00
ZRIRCEZLHELLD, | 11124081 PRINTED IN CHINA

. ALOOM




